



Alekh

PLASTICS TESTING CENTRE

F-94-95, RUDRAKSHA-II, JASHODANAGAR MEHAMDABAD HIGHWAY,
VATVA, AHMEDABAD: 382445. TEL : 88664 04475,
E-Mail: alekh_plastics@yahoo.com; alekhplastics@gmail.com www.alekhtestingcentre.com

Doc.No: F/RPT/01

Page no: 1 of 1

TEST REPORT

No: TR/25-26/1089

Date of issue: 07/03/2026

Issued to: M/s. Pruthvi Plasto Industries

Date of receipt: 24/02/2026

GIDC Estate,

Date of performance of testing: 05/03/26 to 06/03/26

Vapi

Sampling details: By customer

Sample details: Posali K9040/K9045 Z enclosure, size 98mmX 98mmX61mm (as stated by the party)

Sample Packing: Loose Sample condition: Satisfactory

Mode of delivery: By courier

Your reference: Received by courier on 24/02/2025

Test condition: 27°C/63% RH

Test result

Sample	Test Property	Unit	Test method	Test value
Sample as above	Ingress protection	IP rating	IEC: 62208/	
	a) against solid objects		IEC: 60529	IP-6X
	b) against water			IP-X7



Authorised Signatory

B. R. Phadnis

Chief Executive

N.B.: No liabilities are accepted, whatsoever, for this test report. Valid only for the sample tested. Not for publication. Not for legal purpose. Sampling is done by customer. Customer contact name & information available in Test request form.

~~~~~ END OF REPORT ~~~~~